



Branch 0300 – Pilsen

# CERTIFICATE

No. 030 – 058744

## About the qualities of a product

**Certified quality:** SLIPPERINESS according to the following test procedures:

<b>DIN 51097:1992</b>	Testing of floor coverings determination of anti – slip properties wet-loaded barefoot areas; walking method – ramp test
<b>P CEN/TS 16165:2013</b>	Determination of slip resistance of pedestrian surfaces – Methods of evaluation

**Product:** Ceramic tiles dry-pressed, EN 14411, Annex G, group B<sub>1</sub>,  
**Type:** GRES TECHNICZNY MAT 30x30 cm  
GRES TECHNICZNY STOPNICA 30x30 cm  
GRES TECHNICZNY KLIF 30x30 cm

**Customer:** Ceramika Paradyż Sp. Z O.O., Ul. Piotrkowska 61, 26-300 Opoczno, Poland  
**Producer:** Ceramika Paradyż Sp. z o.o., ul. Ujezdzka 23, 97-200 TOMASZÓW MAZ., Poland

**Order:** Z 030 19 0285

**Achieved values and recommended use:**

Testing samples	Critical angle of slip classification according DIN 51097, P CEN/TS 16165 (annex A)	
GRES TECHNICZNY MAT 30x30 cm	16°	A
GRES TECHNICZNY STOPNICA 30x30 cm	22°	B
GRES TECHNICZNY KLIF 30x30 cm	>24°	C

The certificate is issued on the basis of the results of the tests stated in report no. 030–058743 from 25<sup>th</sup> July 2019.

Number of pages of certificate: 1

Certificate validity: **till 31<sup>st</sup> July 2022**

The certificate can be cancelled upon finding non-adherence to the certified parameters of product qualities.

Pilsen 25<sup>th</sup> July 2019



**Ing. Alexander Trinner**  
Branch Director

**Warning:** Without a written consent of the representative of the head of the authorised person, this report must not reproduced otherwise than in its entirety.